

# PRODUCT LIST

LAST VERSION 2022



**KHARAZMI**

**PHARMACEUTICAL CO**

[www.kharazmipharm.com](http://www.kharazmipharm.com)

 [kharazmi.pharma](https://www.instagram.com/kharazmi.pharma)

Category	Generic Name	Brand Name	Dosage Form	Dosage	Packing	Shelf Life
Analgesics Anti-inflammatory Drugs and Antipyretics	Acetaminophen Codeine	Veloty! C <sup>®</sup>	Tablet	300/20 mg	100	2 years
	Acetaminophen	Veloty! <sup>®</sup>	Tablet	325 mg	30	2 years
	Acetaminophen	Veloty! <sup>®</sup>	Tablet	325 mg	100	2 years
	Acetaminophen	Veloty! <sup>®</sup>	Oral Drops	100mg / 1ml	15 ml	3 years
	Acetaminophen	Veloty! <sup>®</sup>	Syrup	120 mg/ 5 ml	60 ml	4 years
	Acetaminophen	Veloty! <sup>®</sup>	Tablet	500 mg	100	2 years
	Acetaminophen+Caffeine+Codeine	Codacphen <sup>®</sup>	Tablet	300mg/15mg/15mg	100	2 years
	Acetaminophen/Phenylephrine Hydrochloride/Chlorpheniramine Maleate	Adult Cold <sup>®</sup>	Tablet	325 mg/5 mg/2 mg	30	2 years
	Acetaminophen/Phenylephrine Hydrochloride/Chlorpheniramine Maleate	Adult Cold <sup>®</sup>	Tablet	325 mg/5 mg/2 mg	100	2 years
	Acetaminophen(Sugar Free)	Lito Veloty! <sup>®</sup>	Syrup	120 mg/ 5 ml	120 ml	2 years
	Acetaminophen/Chlorpheniramine/Dextromethorphan HBr/Phenylephrine HCl	Noriz Cough <sup>®</sup>	Syrup	(160/1/5/2.5) mg/5 ml	60 ml	2 years
	Acetaminophen/Guaifenesin/Phenylephrine	Noriz Muco <sup>®</sup>	Syrup	(125/50/2.5) mg/5 ml	60 ml	2 years
	Acetaminophen/Diphenhydramine HCl/Phenylephrine HCl	Noriz Cold <sup>®</sup>	Syrup	(160/12.5/2.5) mg/5 ml	60 ml	3 years
	Acetaminophen/Caffeine/Ibuprofen	Parakfen <sup>®</sup>	Capsule	325 mg/40 mg/200 mg	30	2 years
	Pediatric Grippe(Pseudoephedrine/Chlorpheniramine Maleate)	Fluped <sup>®</sup>	Syrup	(10 /0.67) 5 ml	120 ml	2 years
	ASA (Acetylsalicylic Acid)	Aspitab <sup>®</sup>	EC Tablet (Blister)	81 mg	100	2 years
ASA (Acetylsalicylic Acid)	Aspitab <sup>®</sup>	EC Tablet (Bottle)	81 mg	100	2 years	
Tramadol Hydrochloride	Tralejin <sup>®</sup>	Capsule	50 mg	30	2 years	
Antibacterial Drugs	Azithromycin	Zito Cidal <sup>®</sup>	F.C Tablet	250 mg	42	4 years
	Azithromycin	Zito Cidal <sup>®</sup>	Capsule	250 mg	6	2 years
	Azithromycin	Zito Cidal <sup>®</sup>	F.C Tablet	500 mg	6	4 years
	Clarithromycin	Pylor Cidal <sup>®</sup>	Tablet	500 mg	20	2 years
	Erythromycin	Ertcin Cidal <sup>®</sup>	Tablet	400 mg	100	2 years
	Gemifloxacin	Gemflo <sup>®</sup>	Tablet	320 mg	5	3 years
	Levofloxacin	Tafex Cidal <sup>®</sup>	Tablet	500 mg	5	2 years
	Ciprofloxacin	Puriq Cidal <sup>®</sup>	Tablet	500 mg	60	3 years
	Co-Trimoxazo	Cotimet Cidal <sup>®</sup>	Tablet	400 mg	100	3 years
	Isoniazid	-	Tablet	100,300 mg	100	2 years
	Ofloxacin	Flolix Cidal <sup>®</sup>	Tablet	200mg	20	2 years
Antidepressant	Duloxetine	Cybox Noro <sup>®</sup>	Capsule	30,60 mg	30	2 years
	Dapoxetine	Dapitex <sup>®</sup>	Tablet	30 mg	6	2 years
	Citalopram	-	Tablet	20 mg	30	2 years
	Venlafaxine	Norfaxine <sup>®</sup>	Capsule	75 mg	30	2 years
Antidiabetic Drugs	Metformin Hcl	Glubet Gut <sup>®</sup>	Tablet	500 mg	30	3 years
	Metformin Hcl	Glubet Gut <sup>®</sup>	Tablet	500 mg	100	3 years
	Sitagliptin	-	Tablet	25 mg	30	2 years
	Sitagliptin	-	Tablet	50 mg	30	2 years
	Empagliflozin	Jaribet <sup>®</sup>	Tablet	10 mg	30	2 years
	Empagliflozin	Jaribet <sup>®</sup>	Tablet	25 mg	30	2 years
	Empagliflozin / Metformin	Jarinomet <sup>®</sup>	Tablet	12.5 mg/500 mg	30	2 years
	Empagliflozin / Metformin	Jarinomet <sup>®</sup>	Tablet	5 mg/500 mg	30	2 years
Antiepileptic	Clobazam	Clobanyl <sup>®</sup>	Tablet	10 mg	40	2 years
	Clonazepam	Centin Noro <sup>®</sup>	Tablet	1 mg	100	4 years
	Clonazepam	Centin Noro <sup>®</sup>	Tablet	2 mg	100	3 years
	Phenobarbital	-	Tablet	60 mg	100	2 years
	Phenobarbital	-	Tablet	100 mg	100	2 years
	Pregabalin	Xafex <sup>®</sup>	Capsule	75 mg	30	2 years
Topical steroids	Betamethasone 0.1 %	-	Topical	0.1 %	15 g	2 years
	Triamcinolone NN	-	Topical	1 mg/2.5 mg/100000 [iU]/1g	15 g	2 years
	Clobetasol propionate 0.05 %	-	Topical	0.05 %	15 g	2 years
	Hydrocortisone acetate 1 %	-	Topical	0.1 %	15 g	2 years
Antihistamines	Cetirizine Hydrochloride	Sitrazm <sup>®</sup>	Tablet	10 mg	30	2 years
	Cetirizine Hydrochloride	Sitrazm <sup>®</sup>	Syrup	5mg/5ml	60 ml	3 years
	Cetirizine (Sugar Free)	Lito Sitrazm <sup>®</sup>	Syrup	5mg/5ml	120 ml	2 years
	Diphenhydramine Hydrochloride	Difram <sup>®</sup>	Syrup	12.5mg/5ml	60 ml	3 years
	Diphenhydramine Hydrochloride (Sugar Free)	Lito Difram <sup>®</sup>	Syrup	12.5mg/5ml	120 ml	2 years
	Desloratadine	Loxetadin <sup>®</sup>	Syrup	2.5 mg/5ml	120 ml	2 years
	Desloratadine	Loxetadin <sup>®</sup>	Tablet	5 mg(12.5/125)	30	2 years
	Diphenhydramine/Ammonium Chloride	Diframix <sup>®</sup>	Syrup	mg/5 ml	60 ml	4 years
	Diphenhydramine Compound	Lito Diframix <sup>®</sup>	Syrup	12.5mg/5ml	150 ml	2 years
	Cyproheptadine Hydrochloride	Praphil <sup>®</sup>	Syrup	2 mg/5ml	120 ml	2 years
	Hydroxyzine Hydrochloride	-	Syrup	10 mg/5ml	120 ml	2 years
Antimalarials	Hydroxychloroquine	Rheumaqin <sup>®</sup>	Tablet	200 mg	100	2 years
Antimigraine Drugs	Sumatriptan	Belatron <sup>®</sup>	Tablet	50 mg	20	3 years
Antimuscarinic	Hyoscine-N-Butyl Bromide	Lania <sup>®</sup> 10	F.C Tablet	10 mg	100	2 years
	Dicyclomine Hydrochloride	Daminex Gut <sup>®</sup>	Syrup	10 mg/5ml	60 ml	3 years

Category	Generic Name	Brand Name	Dosage Form	Dosage	Packing	Shelf Life
Antiprotozoal	Metronidazol	Flagix®	F.C Tablet	250 mg	100	3 years
	Metronidazol	Flagix®	F.C Tablet	500 mg	20	2 years
Antineoplastic	Imatinib	Imaco® 100	Capsule	100 mg	30	4 years
	Imatinib	Imaco® 100	Capsule	100 mg	30	2 years
	Imatinib	Imaco® 400	Capsule	400 mg	10	3 years
	Capecitabine	Kaprax®	F.C Tablet	500 mg	120	2 years
	Methotrexate sodium	Axatrex®	Tablet	2.5 mg	100	5 years
Anxiolytic Sedatives Hypnotics and Antipsychotics	Chlorpromazine	Psyconorm®	Tablet	25,100 mg	100	2 years
	Perphenazine	-	Tablet	2 mg	100	3 years
	Perphenazine	-	Tablet	4 mg	100	3 years
	Perphenazine	-	Tablet	8 mg	100	2 years
	Thioridazine	Meledax®	Tablet	10,25,100 mg	100	2 years
	Diazepam	-	Syrup	2mg/5ml	120 ml	2 years
Bronchodilator and Anti-asthma drugs	Ketotifen	Pritifen®	Syrup	1 mg/ 5 ml	60 ml	3 years
	Ketotifen	Lito Pritifen®	Syrup	1 mg/ 5 ml	120 ml	2 years
	Salbutamol	-	Syrup	2mg/5 ml	120 ml	2 years
	Lito Salbutamol	-	Syrup	2mg/5 ml	120 ml	2 years
	Theophylline/Guaifenesin	Theozin®	Syrup	(50/30) mg/ 5 ml	120 ml	3 years
	Theophylline/Guaifenesin	Lito Theozin®	Syrup	(50/30) mg/ 5 ml	120 ml	2 years
Cardiovascular System	Atorvastatin	Lypotine®	Tablet	20 mg	100	3 years
	Atorvastatin	Lypotine®	Tablet	20 mg	30	3 years
	Atorvastatin	Lypotine®	Tablet	40 mg	100	2 years
	Nitroglycerin	-	Tablet	6.4 mg	100	2 years
	Nitroglycerin	-	Tablet	2.6 mg	100	2 years
	Rivaroxaban	-	Tablet	15 mg	30	2 years
	Rivaroxaban	-	Tablet	20 mg	30	2 years
	Fenofibrate	-	Capsule	200 mg	30	2 years
	Rosuvastatin	Rostatin Card® 5	Tablet	5 mg	30	2 years
	Rosuvastatin	Rostatin Card® 10	F.C Tablet	10 mg	30	2 years
	Rosuvastatin	Rostatin Card® 20	F.C Tablet	20 mg	30	2 years
	Bisoprolol	-	Tablet	2.5 mg	30	2 years
	Bisoprolol	-	Tablet	5 mg	30	2 years
	Bisoprolol	-	Tablet	10 mg	30	2 years
	Amlodipine/bisoprolol	-	Tablet	10 mg/10 mg	30	2 years
Amlodipine/bisoprolol	-	Tablet	5 mg/10 mg	30	2 years	
Amlodipine/bisoprolol	-	Tablet	10 mg/5 mg	30	2 years	
Amlodipine/bisoprolol	-	Tablet	5 mg/5 mg	30	2 years	
Cough Suppressants Expectorants Mucolytics and Nasal Decongestants	Dextromethorphan - P(Sugar Free)	Lito Dexpil®	Syrup	(15/30) mg/5 ml	120 ml	2 years
	Dextromethorphan - P(Pseudoephedrine)	Dexpil®	Syrup	(15/30) mg/5 ml	60 ml	3 years
	Dextromethorphan HBR	Brinyl®	Syrup	15 mg/ 5 ml	60 ml	3 years
	Dextromethorphan HBR	Lito Brinyl®	Syrup	15 mg/ 5 ml	120 ml	2 years
	Guaifenesin	Guaifex®	Syrup	100 mg/ 5 ml	60 ml	3 years
	Guaifenesin	Lito Guaifex®	Syrup	100 mg/ 5 ml	120 ml	3 years
	Bromhexine HCL	Belyl®	Syrup	4 mg/ 5 ml	60 ml	3 years
	Bromhexine HCL	Lito Belyl®	Syrup	4 mg/ 5 ml	120 ml	2 years
	Clobutinol HCL	-	Oral Drops	60 mg/ml	15 ml	2 years
	Expectorant Codeine(codeine phosphate/Guaifenesin/Pseudoephedrine HCl)	Mocorunt-C®	Syrup	(10,100,30) mg/ 5 ml	60 ml	3 years
	Expectorant(Guaifenesin/Pseudoephedrine Hydrochloride/Chlorpheniramine maleate)	Mocorunt®	Syrup	(100/30/2) mg/ 5 ml	60 ml	3 years
Chlorpheniramine Maleate/Pseudoephedrine Hydrochloride	Pediatric Grippe	Syrup	(0.67/10) mg/ 5 ml	60 ml	3 years	
Dermatological Drugs and Sunscreens	Tea Tree Oil	Burn-Ease®	Gel	50 ml	40 mg/1g	2 years
Electrolytes	Sodium Chloride-Nasal	Soluride®	Spray	0.65 gr	20ml	2 years
	ORS	Gimetro®	Solution	Multi Component	500 mL	2 years
Gastrointestinal Drugs	Omeprazole	Prizel Gut®	Capsule	20 mg	14	2 years
	Esomeprazole	-	Capsule	20 mg	14	2 years
	Pantoprazole	Pantoflex®	Tablet	40 mg	30	2 years
	Bismuth subcitrate	Bismunol®	Tablet	120 mg	30	2 years
	Lactulose	Syrulact®	Syrup	10 g/ 15 ml	240 ml	3 years
	Famotidine	-	Tablet	20 mg	30	2 years
	Famotidine	-	Tablet	40 mg	30	2 years
	Simethicone (Dimeticone Activated)	Dicolit Gut®	Oral Drops	40 mg/ml	30ml	3 years
	Metoclopramide Hydrochloride	Plamid Gut®	Oral Drops	4mg/ml	15 ml	4 years
	Diphenoxylate	Penox Gut®	Tablet	2.5 mg	100	3 years
	Ondansetron	Onestin®	Syrup	4mg/5ml	60 ml	2 years
	Ondansetron	Onestin®	F.C Tablet	4 mg	100	2 years
Local anaesthesia	Lidocaine	Serlix® 10%	Topical Spray	10 mg/dose	20 ml	2 years
	Lidocaine	Serlix® 10%	Topical Spray	10 mg/dose	50 ml	2 years
	Lidocaine	Serlix® 10%	Topical Spray	10 mg/dose	100 ml	2 years

Category	Generic Name	Brand Name	Dosage Form	Dosage	Packing	Shelf Life
Herbal product	Gripe Mixture	Kidomak®	Syrup	Multi Component	145 ml	2 years
Parasympathomimetics	Fampridine	Dalpridine®	Tablet	10 mg	14	2 years
Urologic Drugs	Sildenafil	Silerec®	Tablet	100 mg	4	2 years
	Tamsulosin Hydrochloride	Omnilose®	Capsule	0.4 mg	30	2 years
Nutritional Agents and Vitamins	Vitamin B1	Thiamvit®	Tablet	100 mg	100	3 years
	Vitamin B1	Thiamvit®	Tablet	300 mg	30	3 years
	Vitamin B1	Thiamvit®	Tablet	300 mg	100	3 years
	Vitamin A+D	ADSol®	Oral Drops	1500/400IU/	15 ml	2 years
	Vitamin A+D	ADSol®	Oral Drops	1500/400IU/	30 ml	2 years
	Vitamin B Complex	Vita-B®	Syrup	Multi Component	150 ml	2 years
	B - Complex + L-Lysine	Vita-B plus®	Syrup	Multi Component	150 ml	2 years
	Calcium	Syruflex®	Syrup	110 mg/ 5 ml	200 ml	2 years
	Calcium - D3	Caldi Support®	F.C Tablet	500mg/200IU	Blister 60	2 years
	Calcium - D3	Caldi Support®	F.C Tablet	500mg/200IU	Bottle 50	2 years
	Calcium - D3	Caldi Support®	F.C Tablet	500mg/200IU	Bottle 100	2 years
	Ferrous Sulfate	Irofant®	Oral Drops	125 mg/ ml	15 ml	3 years
	Ferrous Sulfate	Irofant®	Oral Drops	125 mg/ ml	30 ml	3 years
	Multivitamin	Vitamix®	Oral Drops	Multi Component	15 ml	2 years
	Multivitamin + Iron	-	Oral Drops	Multi Component	15 ml	2 years
	Multivitamin + Zinc	Vita-Zinc®	Syrup	Multi Component	150 ml	2 years
	Ca + Mg + Zn + D3	Calciren®	Tablet	Multi Component	24	2 years
	Ca + Mg + Zn + D3	Calciren®	Suspension	Multi Component	200 ml	2 years
	Multi Vitamin/ Calcium/Iron/ Zinc	Vita-Mom®	Tablet	Multi Component	60	2 years
	Multi Vitamin/ Minerals/ L- Lysine /	Mulvit®	Syrup	Multi Component	200 ml	2 years
	Vitamin A+ D + Iron + Zinc	Irozad®	Oral Drops	Multi Component	30 ml	2 years
	Liposomal Iron	Irosol®	Oral Drops	7mg / 1 ml	30 ml	2 years
	Zinc Gluconate	Glo Zinc®	Syrup	35 mg/ 5 mL	120 ml	2 years
	Zinc Sulphate	Z-sul®	Syrup	22 mg/ 5 mL	120 ml	2 years
	Folic Acid + Iodine	Iod-Mom®	F.C Tablet	500/150 mcg	30	2 years
	Folic Acid + Iodine + Vit D3 +Vit B12	Iod-Mom 1®	F.C Tablet	800mcg/150 mcg/800IU/9mcg	30	2 years
	Folic Acid + Iodine + Vit D3 +Vit B12	Iod-Mom 2®	F.C Tablet	400mcg/150mcg/800IU/9mcg	30	2 years
	Calcium Citrate + Mg + D3	Bone-Well®	Tablet	250/125 mg/ 200 IU	60	2 years
	L-Carnitine	Fatless®	Vial	1000 mg	10 ml	2 years
	L-Carnitine	Fatless®	Vial	2000 mg	10 ml	2 years
	L-Carnitine	Fatless®	Vial	3000 mg	10 ml	2 years
	MCT Oil	-	Oil	500 ml	500 ml	2 years
	Ca + Mg + Zn +Vitamin	Calcicare®	Suspension	Multi Component	200 ml	2 years
	Calcium + Magnesium + Zinc + D3	Calcicare®	Tablet	Multi Component	30	2 years
	Multivitamin	Top-Vit®	Drop	Multi	30 ml	2 years
	Vit D3	Vitaro®	Drop	100 IU/1 ml	30 ml	2 years
	Multivitamin + Ca	Vita-Talis®	Syrup	Multi Component	200 ml	2 years
	Ginger + B6	-	Drop	-	30 ml	2 years
	L-Carnitine	-	Tablet	500 mg/0.788mg/1.5mg	30	2 years
	Avocado + Soya	AVO-SOY®	Capsule	300 mg	30	2 years
	Iron + Folic acid	Folicron®	Capsule	150mg/500mcg	30	2 years
	Calcium Carbonate + Vitamin K2-7 + Vitamin D3	Osteoren®	Tablet	-	30	2 years
	Ferrous bisglycinate + Folic Acid + Vitamin B12 + Vitamin C	Ironeer-C®	Capsule	-	30	2 years
	L-Arginine	-	Syrup	200 ml	200 ml	2 years
	L-Arginine	-	Tablet	1000 mg	50	2 years
	L-Arginine	-	Tablet	500 mg	30	2 years
	Multi Vitamins + Iron + Zinc	Multi Vitamins+Iron+Zinc®	Oral Drops	30 ml	30 ml	2 years
Vitamin C	-	Effervescent	1000 mg	20	2 years	
Vitamin C	-	Effervescent	500 mg	20	2 years	
Vitamin C	-	Effervescent	550 mg	20	2 years	
Vitamin C + Zinc	-	Capsule	-	30	2 years	
Melatonin + Vitamin B6	-	Oral Drops	30 ml	30 ml	2 years	
Biotin	-	Tablet	1000 mcg	30	2 years	
Echinacea+Vitamin C	Honee Guard	Syrup	145 ml	145 ml	2 years	
Honey Multivitamins+Zinc	-	Syrup	145 ml	145 ml	2 years	
Anti-tuberculosis agents	Isoniazid	-	Tablet	100 mg	100	2 years
Anticholinergics	Biperiden	-	Tablet	2 mg	100	2 years

Category	Generic Name	Brand Name	Dosage Form	Dosage	Packing	Shelf Life
Anti-neoplastic agent	Imatinib	IMACO®	Capsule	100 mg	30 in Blister format	2 years
	Imatinib	IMACO®	Capsule	400 mg	10 in Blister format	2 years
	Nilotinib	Tasinib®	Capsule	200 mg	28 in Blister format	2 years
	Nilotinib	Tasinib®	Capsule	200 mg	28 in Bottle	2 years
	Sunitinib	Suniser®	Capsule	25 mg	28 in Blister format	2 years
	Sunitinib	Suniser®	Capsule	25 mg	28 in Bottle	2 years
	Sunitinib	Suniser®	Capsule	50 mg	28 in Blister format	2 years
	Sunitinib	Suniser®	Capsule	50 mg	28 in Bottle	2 years
	Ibrutinib	-	Capsule	70 mg	35 in Blister format	2 years
	Ibrutinib	-	Capsule	70 mg	90 in Bottle	2 years
	Ibrutinib	-	Capsule	140 mg	35 in Blister format	2 years
	Ibrutinib	-	Capsule	140 mg	90 in Bottle	2 years
	Palbociclib	-	Capsule	125 mg	21 in Bottle	2 years
	Palbociclib	-	Capsule	125 mg	21 in Blister format	2 years
	Temozolomide	Temazm®	Capsule	100 mg	5 in Bottle	2 years
	Temozolomide	Temazm®	Capsule	250 mg	5 in Bottle	2 years
	Lenalidomide	Lenaco®	Capsule	10 mg	21 in Bottle	2 years
	Lenalidomide	Lenaco®	Capsule	10 mg	21 in Blister format	2 years
	Lenalidomide	Lenaco®	Capsule	25 mg	21 in Blister format	2 years
	Lenalidomide	Lenaco®	Capsule	25 mg	21 in Bottle	2 years
	Erlotinib	Erloco®	F.C Tablet	100 mg	30 in Blister format	2 years
	Erlotinib	Erloco®	F.C Tablet	100 mg	30 in Bottle	2 years
	Erlotinib	Erloco®	F.C Tablet	150 mg	30 in Blister format	2 years
	Erlotinib	Erloco®	F.C Tablet	150 mg	30 in Bottle	2 years
	Sorafenib	-	F.C Tablet	200 mg	60 in Blister format	2 years
	Sorafenib	-	F.C Tablet	200 mg	60 in Bottle	2 years
	Dasatinib	-	F.C Tablet	50 mg	30 in Blister format	2 years
	Dasatinib	-	F.C Tablet	50 mg	30 in Bottle	2 years
	Dasatinib	-	F.C Tablet	100 mg	30 in Blister format	2 years
	Dasatinib	-	F.C Tablet	100 mg	30 in Bottle	2 years
	Everolimus	Evemour®	Tablet	5 mg	30 in Bottle	2 years
	Everolimus	Evemour®	Tablet	5 mg	30 in Blister format	2 years
	Regorafenib	-	F.C Tablet	40 mg	28 in Bottle	2 years
	Gefitinib	-	F.C Tablet	250 mg	30 in Blister format	2 years
Gefitinib	-	F.C Tablet	250 mg	30 in Bottle	2 years	
Abiraterone acetate	-	Tablet	250 mg	120 in Bottle	2 years	
Capecitabine	Kaprax®	F.C Tablet	500 mg	120 in Blister format	2 years	